DRAWING MADE IN THIRD ANGLE PROJECTION ! 680 1 59 > 680 1 59 <US161B>DEPTPROJE>U. 1618>U. FTR

|
I
|
: NBQEER REV FUISRESDT MACHINE _ _RAM TERMINAL NAME: PIN CONTACT (ON BANDOLEER) . o
| FRAME RETAINING MACHINE GUARD 188634 CRIMPING DATA 2 BENCH MODEL K AIRFEED N
| 580+59—7 0 H=22500—10BS NEVER RELEASED PILATE (REF)| (REF) 5D CRIMP MEIGHT VIRE S1zF 3| BENCH MODEL G A IRFEED —
| 680159 -2 | A 26593575 e 2 ] 1 - | - | A 21024-8 WASHER, L OCK (3/8) FEED BRKT | 70 %
: 680159 -3 3545001 D g . 061 i.oo2Né1T.55 +0. 05mm] o.UPSSEmDm AT T =T =T¢ “oroc = TR FEED VALVE Acoy =16
| b8
: c NOT USED - |REF| - | - | A 24042-2 VALVE, SHUT OFF 67
| A D NOT USED Al - |rReEF] - [ - [ ¢ 632655-6 AIR FEED VALVE ASSY 66
. BRKT (REF) CRIMP 1 7E TYPE RANGE ZNEE 1 | - | - 1|8 461065- 1 AIR FEED ASSEMBLY 65 | D
| ™ . 2 2 - - | A 3-21000-7 SCR,SHC 10-32x.75 AIR ASSY | B4
| AMP-O-LECTRIC TERM GUARD G TERMINATOR GUARD WIRE | .0393 [2.5Tmm] 0 0. 75mm T 1 - | = | = [ A 22294-5 ELBOW, TUBING 1/8 NPT B3
| TNSUL - - - 1T - -] - | A 23238-1 QUICK DISCONNECT 62
| a WIRE STRIFP LENGTH| TERM APPL SPEC FEED APPL INSTRUCTION |SET UFP GAGE |LAYOUT 21 00 - _ IN A 27319-4 TUBING, POLY-FLO &.25 51
el — 114-10028 217 408-8040 458637-1 | L1636 0
1T 129 1 1 [ - -Tc 454220~ 1 CAP, RAM 59
LT 128 1 1| - | - |D 454485- 1 HOUS ING 58
- 3es 127 57
BET 2|l 2| -1-1c¢ 354773-6 PIN, WIRE DISC (.30200A | 126 1 1 | - | - 1|8 £34433-2 PAWL, FEED 56
- Eis 1 - - A 986950-1 WASHER, FLAT PRECISION [125 55
- Sup 124 54 —
ghe 123 Al 1T 1 -1 -18 461062~ 1 FEED FINGER ASSY 53
3% 122 52
| z2d 1 1 - - A 4-21028-0 PIN,SLT SPR(#.093x.75)ST GDE PL | 121 1 ] - - A 811242-2 BUMPER, HOLDDOWN 51
<8 120 [ -] -1 4 5307531 SPACER, TONKER 50
el 119 49
o Eaf 118 48
- BES 1 |3 -1 -14 21024-5 WASHER, LOCK (#10)ADJ BLOCK [ 117 47
 E ¢ 116 46
| 115 1 1 - - A 630191-1 PLUG, NYLON 45
: 2 2| -1 -1Aa 21024-2 WASHER, LOCK (#4) SHEAR BLOCK 114 1 1 - -1c¢c 455673-1 RAM 44
| 113 1 1 - - A 630125-1 WASHER, LAMINATED 43| C
: 112 1 1 - - A 630124~ 1 WASHER, RAM 42
| 4 | 4| -1 -1~ 21024-4 WASHER, LOCK (#8) STRIPPER | 111 1 1 - - A 7-21002-9 BOLT, CRIMPER(5/16x1.00)| 41
| 7 - =] A 1-21000-4 SCR, SHC (4-40x. 38) SLUG BLADE | 110 40
| 109 33
| 1 - - A 21018-5 NUT, HEX (6-32) HOL DOWN 108 1 1 - - A 630223-2 SPACER, INSULATION DISC | 38
| 107 1 1| - | - |D 354777-1 WIRE DISC, PLASTIC 37
. 106 1 1 - - A 22480-5 WASHER, SPRING 36
| 105 1 1 | - | - 1|8 630212-1 POST, RAM 35
| 104 1 1 | - | - | B 6307861 SUPPORT, TERMINAL 34
| 1 - - A 210039-2 SCR, SKT SET(1/4-20x.25 LW RAM | 103 ] 1| - | - 1]0D 455675-1 PLATE, BASE 33
| D 2 2| -1 -1Aa 21017-2 SCR, DRIVE (#2x.19) 1D PLATE[ 102 1 -1 -1 A 630432-3 SCREW, ADJUSTMENT 32 |4
. 101 31
| 1 1 | - | - | B 4612641 PLATE, IDENTIFICATION 100 1 1 | - | - 1|8 4556891 BLOCK, STRIP GUIDE ADJ | 30
| 2 2| -1 -1Aa 3-21002-0 SCR, BHC (10-32x.88)DRAG | 99 1 1| -] -]c 224803-1 PLATE, STRIP GUIDE 23
| 1 - -] A 22733-8 SCR, BHC (8-32x.38 LW ANVIL| 98 28
| 4 | 4| -1 -1~ 2-21002-9 SCR, BHC (10-32x. 75) CAP g7 2l 2 -1 -1Aa 1-22284-0 SPRING, DRAG 27
: 313 -1 -1A 2-22733-8 SCR, BHC (1/4-20x. 62) HSG 56 1 1 | - | - 18 650546-1 LEVER, DRAG RELEASE 26
: 1 - - A 2-21002-7 SCR, BHC (10-32x.50756 ADJ BLK | 95 ] 1 | - | - 18 224815-1 DRAG, HOLDDOWN 25
| 4 4 - - A 2-21002-2 SCR, BHC (8-32x.50) TERM H DWN 84 ] ] - - D 630440-6 GUIDE, S5TRIP (REAR) 24
: 2 Z - - A 2-21000-3 SCR, BHC (3-32x.25)R STP GDE 93 1 1 - - B £530438-6 GUIDE, STRIP (FRONT) 23
| = 22
: 91 21| B
| 50 1 1 - - A 458950~ | BRACKET, WIRE STOP 20
| 83 1 1 - - A 217993-1 STRIPPER 15
| 88 18
' 2 2 - - A 2-21000-3 SCR, SHC (8-32x. 75) SLUG BLADE B7 17
| 1 | - | - | A 2-22603-1 SCR, HEX HD (8-32x. 38) FEED FINGER | BB 15
| 313 -1-1A4 1-21000-3 SCR, SHC (4-40x.25)F ST GUIDE | B5 1 1 | - | - 18 224810-1 GUIDE 15
| 1 - - A 2-21000-7 5CR, SHC (8-32x.50) STRIPPER | B4 14
: 83 13
| 82 12
ok LT - -1 3-21000-4 SCR, SHC (10-32x. 38)56 ADJ BL | B1 11
T3 80 10 —
= -l 1| -1 -18 4629927 GUARD ASSY 79 g
Sy REF| - | - | - | B 679532-1 INSERT, GUARD 78 /N 1| -] -]c 2248131 ANVIL 8
L8 77 7|1 1+ | - |c 1-240641-7 SPACER, DEPRESSOR (REAR)| 7
Sy 76 ANl 1T T 1] -1-18 224814-1 BLADE, SLUG 5
B+ RECOMMENDED SPARE PARTS. 75 5

S8
- §EE GREASE LIGHTLY. ;g ;
B GUARD MUST BE IN PLACE WHEN OPERATING 1 - - A 4-21002-8 SCR, BHC (3/8x1.00) FEED MT| 72 2l 2| -] -1c¢c 5-455888-6 SPACER, CRIMPER 2
e APPLICATOR IN A BENCH MACHINE. 1 1| - | - | B 453610-3 MOUNT, FEED BRACKET 71 /N 1 - - ]¢c 2248139-1 CRIMPER, WIRE ]
2883 | Kk TERMINATOR G TERMINATOR SEE DRAWING FOR COMPONENTS 3| -2 - UMt PART MO DESCRIPTION o "3 -2 - UM s PART NO DESCRIPTION o
| EEZ -—— REVISION OF EACH ASSY NO (WHEN BLANK, USE DWG REVISION) A
| %éﬁ ATy REQD PER ASS5SY PARTS LIST ATy REQD PER ASSY PARTS LIST
: =3 DIMENSIONS IN INCHES. |MATL _ HT TR - FIN _
| 5:; @ DO NOT SCALE PRINT. _ _ -
ol
B gy v@ 2 pro oec 225 N ANIP (7 o e
I %2% A H 4 PLC DEC +- NAMEC. ERISMAN B. MORGAN T
LR BENCH MACHINE onr EXTURE. T SIDE FEED HDM APPLICATOR|MINI APPL
- feg |66 AR L CE 1 nenove sums, mreas, M0 | D) e 580153 e
| AP 3308 REV 3-62 V07 a6 1995 ‘ 13:31:16  AMP0B572 | o ‘
|



